ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT

REPORT ON

WATER QUALITY
AND
WASTE-SOURCE INVESTIGATIONS
BIG SIOUX RIVER AND SELECTED TRIBUTARIES

NATIONAL FIELD INVESTIGATIONS CENTER-DENVER
DENVER. COLORADO

| AND

REGION VII REGION VIl
KANSAS CITY. MISSOURI DENVER. COLORADO
(€0 STy,

\)\5 QS‘.

2 M 7

JUNE 1973 3 N7 &

N\v/3

ES

\
,“L PRO‘E'Q




ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT °

Report On

= AR =

WATER QUALITY AND WASTE-SOURCE INVESTIGATIONS
BIG SIOUX RIVER AND SELECTED TRIBUTARIES

National Field Investigations Center-Denver
Denver, Colorado
and

Region VII Region VIII
Kansas City, Missouri Denver, Colorado

June 1973



TABLE OF CONTENTS

LI ST OF TABLES * ® 8 s e & ¢ 8 o+ 0 ® e s e e ¢ s o LI
[...]
rion on eight of the ten days of sampling. Additional sampling, 9 and
10 February, on the Rock River did not pinpoint any significant sources

of ammonia. Average NH_-N concentrations varied from 1.56 mg/l at the

3
control station upstream of the Luverne, Minnesota, WWTP (RM 76.2/52.5)
to 1.66 mg/l at RM 76.2/25.7 [Appendix F, Table F-3]. The Little Rock

River (RM 76.2/23.1/4.0) contained 1.47 mg/l NH3-N. The only potential

source of pollution downstream from the Little Rock confluence is Rock

Rapids, Iowa (pop., 2,632), at RM 76.2/18 (approx.).



HITROGEN CONCEMTRATION [mg/1)

- DIVERSIOH CANAL —et— §
70 . R E
- o
= [X)
= o
=3
2 -
- )
80 IS
E
5.0
=
x =
o es
= -
[x) [
40 » =
=
>
30 ] SPENCER FOODS —
Moy u
O0rg K
0
LU AL TE
‘“024'“03 - OfW\'
10 . .
NH3 M o
0
= Lozl le s =l alllz 1z 11 &
w L w © v (=] v o w o w
~ ol o~ b ~ w ~ (=] ~ w -~
o~ w N‘” o~ o~ - -— -— —
w wo— o~ — 4 W o~ o o oD o
hard - o~ w ~ — — = oo -3 (=] [T o Lad
o - - (=] ©w w T Mo (=] o “w -
~ ~ ~ ~ - _—— . - pod
RIVER MILES

Figure YI-6 Hitrogen Proftle, Big Sioux River
Estelline, South Dakota to Siocux City, lowa
110 February 1973




57

Nitrogenous Oxygen Demand -- Nitrogen, in the reduced forms of

NH3 and organic nitrogen, has a further potential for creating a signi-
ficant demand upon the oxygen resources of the stream. The mechanism

involved includes hydrolysis of the organic form to NH followed by

3’
the oxidation to NO2 and then NO3 by autotrophic organisms. Oxidation
of NH, to NO, is rate limiting followed by rapid oxidation to NO

3 2

Thus, the presence of NO

3*
2 in the aquatic environment is generally a
fleeting state. The rate of oxidation or nitrification is a temper-
ature-dependent reaction, becoming minimal at low temperatures.

The wastewaters discharged from the Sioux Falls WWTP are especially
rich in nitrogen, largely as a result of proteinaceous waste material
received from the John Morrell and Company facility. During the stream-
survey portion of the study, the Sioux Falls WWTP discharged an average
of about 1,810 kg or (4,000 1b), 52 mg/l, of total Kjeldahl nitrogen
per day. From a stoichiometric standpoint, approximately 2.0 kg (4.5 1b)
of O2 are required to oxidize 0.4 kg (1 1b) of nitrogen. Hence, these
wastewaters had a potential demand of 8,165 kg (18,000 1b) of oxygen.

If this demand were exerted upon oxygen resources of the Big Sioux River,
especially under adverse conditions of minimal re-aeration (i.e., ice
cover), significant dissolved-oxygen depressions would be expected. As
discussed previously, severe DO depressions did develop, raising a
question of whether nitrification played a role in these depressions.

In order to determine whether nitrification was occurring in the

Big Sioux River, an attempt was made to balance the mass of nitrogen

in the stream between Sioux Falls, South Dakota, and Akron, Iowa. From



58

USGS and EPA measurements of discharge, m;de during the study, average
cross-sectional velocities were obtained on the Big Sioux at Cliff Avenue
in Sioux Falls (RM 142.7), Split Rock Creek (RM 130.1/3.5), Rock River
(RM 76.2/11.8), and Big Sioux River at Akron, Iowa (RM 46.8). Using
these velocities and known distances between points, an approximation

of time of travel was made between Sioux Falls (RM 141.2) and Split

Rock Creek (RM 130.1), Split Rock Creek and Rock River (RM 76.2), and
Rock River and Akron, Iowa (RM 46.8), yielding an overall flow time

of about six days. From these flow times, data were selected to route
units of mass down the Big Sioux River. The parameter selected for

the initial mass balance was TKN which under ice~cover conditions should
be conserved except for the amount nitrified (sedimentation considered
negligible) . This approach led to the following balance:

Avg TKN Loading

Inputs Dates kg 1b
Big Sioux River 2/1-4 2,073 4,570
(RM 141.2)
Split Rock Creek 2/2-5 213 468
(RM 130.1/5.3)
Rock River 2/5-8 2,000 4,410
(RM 76.2/5.8)
4,286 9,448
Big Sioux River 2/7-10 -4,128 -9,100
(RM 46.8) 158 348

As noted above, approximately 158 kg (348 1b) total Kjeldahl nitrogen,
or four percent of the mass, was either oxidized or otherwise "lost"
within the system.

In an attempt to refine the previous balance, the quality, as



59

measured at RM 141.2, was replaced with its individual inputs, including
the Big Sioux River upstream of Sioux Falls at Renner, South Dakota;
Skunk Creek; the effluent from Meilman TFood Industries; and the WWTP
effluent and by-pass. This approach yielded the following balance:

Avg TKN Loadings

Inputs Dates kg 1b
Individual Loadings 2/1-4 2,303 5,078

to Big Sioux River
that comprise flow

at RM 141.2
Split Rock Creek 2/2-5 213 468
(RM 130.1/5.3)
Rock River 2/5-8 2,000 4,410
(RM 76.2/5.8)
4,516 9,956
Big Sioux 2/7-10 4,128 -9,100
(RM 46.8) 388 856

This 388 kg (856 1b) of TKN still constitutes only nine percent of the

total Kjeldahl nitrogen into the system.

£

The converse to considering the "loss" of total Kjeldahl nitrogen
in the stream, ostensibly to nitrification, is to investigate the

increase in oxidation products, NO, and NO,. Employing the same logic,

2 3
as previously mentioned, yielded the following balance:

Avg NOo + NO2-N Loadings

Inputs Dates kg 1b
Big Sioux River 2/1-4 371 817
(RM 141.2)
Split Rock Creek 2/2-5 52 115
(RM 130.1/5.3)
Rock River 2/5-8 649 1,430
(RM 76.2/5.8)
1,072 2,362
Big Sioux 2/7-10 ~1,423 © -3,138
(RM 46.8) 351 776

gained between Sioux
Falls and Akron



60

Whereas this represents an increase of 33 percent over the inputs
to the system, a more detailed analysis, as before, considering indi-
vidual inputs that make up the Big Sioux River at Sioux Falls does not
support this increase.

Avg NO2 + NOq-N Loadings

Inputs Dates ke 1b
Individual inputs 2/1-4 686 1,512
that comprise flow
at RM 141.2
Split Rock Creek 2/2-5 52 115
(RM 130.1/5.3) )
Rock River 2/5-8 649 1,430
(RM 76.2/5.8)
1,387 3,057
Big Sioux River 2/7-10 -1,423 -3,138
(RM 46.8) 36 81

gained between Sioux
Falls and Akron

This represents an increase of only three percent.

This analysis indicates that significant nitrification was not
occurring during the 1 through 10 February survey. As has been stated
previously, the potential nitrogenous oxygen demand of wastewaters of
the Sioux Falls WWTP is approximately 8,165 kg (18,000 1b)/day. Climatic
conditions during February precluded the growth of nitrifying organisms.
However, under low-flow conditions and warmer temperatures during the
summer or early fall the nitrogenous demand could seriously deplete

stream-oxygen resources.



61

VII. WASTE-SOURCES EVALUATION

A. GENERAL

Numerous municipal and industrial waste sources discharge into
the Big Sioux River Basin [Appendix E]. Based on a study of the basin
and review of existing data, it was determined that three sources were
potentially the most significant dischargers, directly or indirectly,
to the Big Sioux River.

As previously mentioned, the population of the Sioux Falls, South
Dakota, metropolitan area constitutes 45 percent of the population of
the entire basin, making it the major municipal waste source. With the
exception of two industrial waste sources the majority discharging to
the Big Sioux River are of relatively minor importance.

The John Morrell and Company of Sioux Falls, one of the Nation's
largest meat packing plants, is the largest industrial waste source in
the basin. The Company discharges virtually all its wastewaters into
the Sioux Falls sewerage system and contributes greater than 70 percent
of the BOD, suspended solids, and nitrogen load received at the muni-
cipal wastewater treatment plant.

Meilman Food Industries (formerly Spencer Foods, Inc.), another
meat-packing plant in the Sioux Falls area, discharged directly to the
Big Sioux River but has recently expanded production and connected into
the city sewerage system, This industry will have a major impact on
the Sioux Falls Wastewater Treatment Plant. All three of these sources
were evaluated during the Winter 1973 study. The following discussion

will center on the findings of those evaluations.

B. SIOUX FALLS, SOUTH DAKOTA, WASTEWATER TREATMENT PLANT

During 24 through 31 January 1973, the Sioux Falls, South Dakota,



Wastewater Treatment Plant was evaluated in order. to:

1. Characterize the wastewaters;

2, Determine unit-process removal efficiencies;

3. Assess the impact of industrial wastes (from John Morrell
and Company) on the system;

4, Determine the waste loads discharged to the Big Sioux River;

5. Ascertain pollution abatement necessary to meet water-quality
standards and to comply with the Water Pollution Control Act

Amendments of 1972.

Treatment Facilities

The Sioux Falls treatment system [Figures VII-1 and VII-2] consists
of a two-stage, trickling filter system for industrial-waste pretreat-
ment, followed by a complete-mixed activated sludge system that treats
both the pretreated industrial wastes and domestic wastes. The phys-
ical plant consists of a potpourri of units, vintage 1920-1960's, that

creates considerable maintenance work load for plant personnel.

Industrial Waste Pretreatment System —~ The industrial waste pre-

treatment system receives wastewaters primarily from the John Morrell
and Company meat-packing plant. These wastewaters, in addition to
those from a small residential area, the stockyards, and various smaller
industries are pumped to a flocculator that merely serves to combine
raw indistrial wastes, sludge, and lagoon supernatant prior to their
entry into the industrial primary clarifiers.
Flows in excess of the maximum influent pumping rate of 22,710 m3/day

(6 mgd) enter an 1,890-—m3 (0.5 x 106 gal.) equalization basin that normally

4



IHDUSTRIAL PLART
IHDUSTRIAL WASTE

EQUALIZING TAMK

1431 JOHN MORRELL & CO IRC.

4

.

DOMESTIC PLARTY
SUPERNATANT FROY DOMESTIC WASVEWATER
SLUDGE LAGOONS

1463

BAR SCREEN

FLoccuLATOR
= éHSS

PARSHALL FLUME

PRIMARY
CLARIFIERS AHS4
;¥
1452 r T
PRIMARY
CLARIFIERS
PRIMARY
TRICKLIKE ”r]n [
FILTERS A
1454
A ] 1457
]
CBYPASS TO RIVER “>1424
-
=
INTERHEDIATE = AERATION
CLARIFIER = TAHKS
1453 - s
- w
= =4
= -
o= o
oy — o
oy =
= — Y
a ™
= (-4
FINAL
SECOHDARY TRICKLIHE CLARIFIERS
. -
[~ 4
w
=
s CHLORIEATIOR oo
- 1412 CoNTALT BURING WINTER
oo LAGOON
<>
>
)
oex
SECOHDARY
CLARIFIERS Te RIVER LEGEND
A SAMPLE LoCATIONS
—

Figure VI-1. Wastewater Treatment Plant, Sioux Falls, South Dakota

24-31 January, 1973



RAW & SECONDARY SLUDGE HANDLING
LEGEND §

A SAMPLE LOCATIONS

1453 poRR cLonE

GRIT REMOVAL

ERIT TO
SANITARY LAHDFILL T |
[
¥ SLUDGE
146077 THICKENING
— A CLARIFIERS
THICKENER EFFLUENT “=

T0 HEAG OF
DOMESTIE PLANT

31461 THICKENED SLUDBGE
TO DIGESTERS

N
L0 T

¥
COMPLETE MIX
SINGLE STAGE
e
SLUDGE GAS TO DIGESTERS
HEATERS
ENGINES v
BOILERS
WASTE

. T

1462

SLUDGE HEAT
EXCHANGERS

DIGESTED SLUDGE
T0 DRYING LAGUONS{

Figure ¥11-2. Wastewater Treatment Plant Study, Sioux Falls, South Dakota
24-31 January, 1973



63

is filling during the peak industrial uses (approx. 6:00 AM - 6:00 PM)
and then is draining into the flocculator as the industrial flow de-
creases. When flows to the equalization basin exceed its capacity,
the excess flow enters the hcad end of the combined domestic-indus-
trial system.

After the flocculator, industrial wastes enter primary clarifiers,
followed by primary trickling filters, an intermediate clarifier, and
secondary trickling filters, Most of the secondary trickling filter
under~flow is sent to the head end of the combined domestic-industrial
systen without settling. However, a portion is sent to the industrial

secondary clarifiers, with subsequent recycle to the secondary filters.

Combined Domestic-Industrial System -- Domestic wastewaters entering

the plant pass through a screen house, combine with the effluent of the
industrial-waste-pretreatment system, and enter the primary clarifiers.
After primary clarification, wastewaters go into a complete-mixed acti-
vated sludge system, followed by final clarification and discharge to
the Big Sioux River. Although the plant chlorinates its final effluent
during the spring, summer, and fall months, no disinfection is practiced

during winter months,

Sludge System -- Sludge generated in the secondary clarifiers of the

industrial-waste~pretreatment system, as well as waste activated sludge,

is returned to the primary clarifier of the industrial waste pretreatment
system for sedimentation and removal. The sludge thus generated, as well
as that collected from the combined domestic-industrial primary clarifiers,

is combined and sent to Dorr Clone units, [Figure VII-2] for grit removal.



64

Following passage through the Dorr Clones, the degritted sludge is gra-
vity thickened, with subsequent return of supernatant to the combined do-
mestic-industrial primary clarifiers. The underflow from the thickeners
is sent to single~stage, complete-mix digesters, followed by discharge

to sludge lagoons adjacent to the plant. Partially dewatered digested
sludge is pumped from the lagoons, hauled away, and spread on farm land
that the City of Sioux Falls owns about 6.5 km (4 mi) northeast of the
plant. Supernatant from the lagoons is returned intermittently to the

flocculator at the head of the industrial pretreatment system.

Results of In-Plant Study

Fifteen sampling stations [Figures VII-1 and VII-2 and Appendix H,
Table H-2], including monitoring the waste input of the John Morrell
and Company, were established at the treatment plant. Samples were com-
posited on the basis of flow over a 24~hr period. With the exception of
grab compositing of the sludge lagoon supernatant, underflow from the
sludge thickeners, and effluent from the complete mixed digesters, auto-
matic sampling equipment was used at all points. In order to reflect
both processing and non-processing conditions at the Morrell Company,
the analytical data were examined on the basis of the full seven days,
five weekdays, and two weekend days covered during the study.

[Summaries of data collected during the 24 through 31 January 1973,
evaluation of the treatment plant are presented in Appendix F.] Major

findings of the evaluation follow.

Wastewater Treatment Plant Flows ~~ During the seven-day study total

flow into the Sioux Falls WWTP averaged 33,380 m3/day (8.82 mgd). Of



65

this, flows entering the industrial waste pretreatment system averaged
14,800 m3/day (3.91 mgd), of which 12,110 m3/day (3.20 mgd) or 36 per-
cent of the total treatment-plant flow emanating from the Morrell Company.
Influent domestic waste flows averaged 18,580 m3/day (4.91 mgd). Weekend
and weekday flows differed (as seen in the following tabular material),
reflecting reduced domestic-water use as well as cessation of processing
by the company over the weekend of the study period.

SIOUX FALLS, SOUTH DAKOTA
WASTEWATER TREATMENT PLANT DAILY AVERAGE FLOWS

Industrial
Combined John Morrell & Co. Domestic Total
7-Day
(m3/day) 14,800 12,110 18,580 33,380 -
(mgd) (3.91) (3.20) (4.91) (8.82)
Weekday
(m3/day) 17,830 14,650 19,680 37,510
(mgd) (4.71) (3.87) (5.20) (9.91)
Weekend
(m3/day) 7,150 5,830 15,820 22,970
(mgd) (1.89) (1.54) (4.18) (6.07)
Waste Loadings from John Morrell & Co. -- There is a dominant role

[Table VII-1] played by the Company waste loading to the municipal waste-
water treatment plant. As noted, during the weekdays Morrell contributed
greater than 70 percent of the treatment-plant BOD, COD, TOC, SS, and

TKN loadings. Although the wasteloads from Morrell dropped sharply over

the weekend [Appendix F, Table F-5, Station 1451], they still constituted
a significant percentage [Table VII-1] of the total raw waste load. [In

Table VII-2 are illustrated the effects the Morrell operation have on

waste loadings received at the WWTP.]

* Daily flows are tabulated in Appendix J.

X



66

BOD
CcoD
ToC
SS

TKN

Total P

TABLE VII-1

JOHN MORRELL AND COMPANY CONTRIBUTION TO
LOADS RECEIVED AT SIOUX FALLS WWTP (PERCENT)

7-DAY PERIOD WEEKDAY
67 70
* *®
73 74
* *
76 78
* *
78 81
70" 7%
%* *
57 61

WEEKEND

42
57
43
*
63
29

*
37

* As a result of the difficulty in obtaining a representative sample
of the solid-laden Morrell wastewaters, these analyses indicated a
greater loading from Morrell than in the combined loading to the
industrial pretreatment system [Appendix F, Table F-5 (Stations 1451

and 1450)].

In these cases the figure for the combined load to the

pretreatment system was used in determining the Morrell contribution

to the total wastewater treatment plant loading.

centages are conservative estimates.

Hence these per-



BOD

CoD

TOC

SS

TKN

Total P

BOD

CoD

TOC

SS

TKN

Total P

BOD

ToC

SS

TKN

Total P

TABLE VII-2

AVERAGE RAW WASTE LOADINGS (PLR DAY)
SIOUX FALLS WASTLWATLR TRCATIEINT PLANT

Domestic
7 Davs Weekdays Weekend

ke 1b L 1ib ky, 1b
9,980 22,000 11,430 25,200 6,350 14,000
14,200 31,100 16,510 36,400 8,030 17,700
2,840 6,270 3,260 7,180 1,820 4,020
4,230 9,320 4,580 10,100 3,350 7,390
780 1,720 820 1,810 680 1,500
270 5%0 280 620 230 500

Industrial Pretreatment
26,130 57,600 33,300 73,400 8,210 18,200
38,010 83,800 48,080 106,000 12,520 27,600
9,070 20,000 11,380 25,100 3,250 7,160
15,380 33,900 19,320 < 42,600 5,580 12,300
1,860 4,110 2,370 5,220 590 1,310
360 790 450 990 130 290
Total

36,110 79,600 44,720 98,600 14,560 32,100
52,120 114,900 64,600 142,400 20,550 45,300
11,910 26,270 14,640 32,280 5,070 11,180
19,600 43,220 23,900 52,700 8,930 19,690
2,640 5,830 3,190 7,030 1,280 2,810
620 1,370 730 1,610 350 780



68

By-passing of Wastewaters -- During the 24 through 31 January 1973,

evaluation the treatment plant by-passed inadequately treated industrial
wastewaters to the Big Sioux River [Figure VII-1]. Waste loadings dis-~
charged via the by-pass were dramatically reduced, however, on 25 January
when plant personnel discovered and repaired a partially destroyed by-
pass gate in the industrial-waste-pretreatment secondary clarifiers.

The by-pass flow rate dropped from 3,030 to 190 m3/day (0.8 to 0.05 mgd).
The decline in waste loading is reflected [Appendix F, Table F-5 (1424)]
in average daily weekend (following repair) vs. weekday BOD loadings of

85 and 990 kg (190 and 2,190 1b), respectively.

Negative Removals -- Both the intermediate clarifier of the indus-

trial waste pretreatment system and the primary clarifiers for com-
bined domestic industrial waste system provided negative removals of BOD
[Figure VII-3]. 1In the case of the former, the removal over the seven-
day period was a negative two percent,' Probably, this was a result of
excessive hydraulic conditions that subjected it to an average overflow
rate of 36.0 m3/day/m2 (884 gpd/ftz) — (43.4 m3/day/m2 or 1,065 gpd/ft2
during weekdays). However, the unit was able to remove 14 percent of
the WWTP influent, suspended-solids loading.

Negative removals through the combined domestic-industrial primary
clarifier were the result of several causes. During the gseven-day period
an average of 6,030 kg/day (13,300 1b/day) of BOD contained in the sludge-
thickener supernatant (4,500 m3/day or 1.19 mgd) was returned directly
to the clarifier. 1In addition, during the 24-hr period beginning on

24 January 1973, the clarifier received sludge-lagoon supernatant



16
12
13
18
10
51

INDUSTRIAL PLANT

NN 70
TN s 0 b
IR coo

HNHHIIHnnmng s s

HIURTTOTNHOL A
NIRRT OT P

FLOCCULATOR

PRIMARY
CLARIFIERS

PRIMARY
TRICKLING
FILTERS

BY PASS TO
—— —A

BIG SIOUX RIVER

INTERMEDIATE
CLARIFIER

T0C
BOD
€oD

$$
TKN

2 mng@toc
9 uniggeoD0
2 muggcon
1 Higlss
3 ML s
2 mnggror p
SECONDARY
CLARIFIERS

10T P

SECONDARY
TRICKLING

FILTERS

toc B

g0 oMY

¢ oo @mmmnmnn

s s Junnunm
TXNIIInInnnnm
To1 pBIITIMNI

43
45
40
Kl
12
52

49
45
47
45
13
54

24
20
19
29
n

51

T0C
B0OD
coD
SS
TKN
TOT P

24
28
21
22
30
43

I 10C
(KNI 80D
i coo

I ss

g TKN i
P

Il 107

<

PRIMARY
CLARIFIERS

DOMESTIC PLANT

ToC guHimnumm

BOD g
COD FiunnHmunin
RRR THTHTTTHITT]

TOC ERutnueanau
BOD EEiHIINININHm
coo g

SS Jpunnunnmimnm

AERATION TANKS

FINAL

CLARIFIERS

T0 BIG